:”

H by b4 eeewd ]

EEFORE THE ILLINOIS POLLUTION CONTROL BOARD e

O ECE
CITY OF ROCK ISLAND, ) CLERK'S
) JUN - 21998
Petiticner, ) OlS
= OF L
v ot QR PO
)
ILLINOIS ENVIRONMENTAL )
PROTECTION AGENCY, )
)
Respondent. )
ILIN
TO:  Dorothy M. Gunn, Clerk Mary A. Gade, Director
Hlinois Pollution Control Board Illinois Environmental Protection Agency
100 West Randolph Street - 11th Floor 1021 North Grand Avenue East
Chicago, IL 60601 Springfield, IL. 62794-9276
Chuck Gunnarson

Assistant Counsel

Illinois Environmental Protection Agency
Division of Legal Counsel

1021 North Grand Avenue East
Springfield, IL 62794-9276

PLEASE TAKE NOTICE that on June 2, 1998, we filed with the Clerk of the Pollution
[...]
relief is restricted only to those substantive requirements for
effluent treatment of CSOs, and not to relief from water quality
standards (R. at 94). Rock Island appears to have been aware of
this condition, and has not objected to it. The Board itself
notes that up to the present time, the United States
Environmental Protection Agency has indicated that only variance
(i.e. non-permanent) relief from water quality standards can be
granted consistent with the Clean Water Act (see document
entitled "Status Report on Discussions with USEPA", dated October
4, 1985; this document is part of the record of, and is cited in,
Bordenuchemiea}-Comp&ny-v.~IL1inois~Environmental-Proteebion .
Agency, PCB 82-82, ..--- - pCB -...... . December 5. 1383). To assure
that this issue is clear, the Board will introduce into the
Order, as proposed by Petitioners, language identifying the scope o
of the exception as granted.

ORDER

1. The City of Rock Island is hereby granted an exception
from the treatment requirements of 35 I11. Adm. Code 306.305(a),
as such provision relates to first flush of storm flows, and from
35 I11. Adm. Code 306.305(b), subject to“the following
conditions: .

a. Such exception shall be limited to combined sewer
outfalls 002, 003, 004, 005, and 006 and to bypass
00lA, as identified in this proceeding.

b. The City of Rock Island shall implement all
modifications to its sewer system as identified in
paragraphs 14, 15, and 16 of the petition in this
proceeding.

c. The City of Rock Island shell impiement the
shoreline inspection program described in paragrpah
15 of the petition in this proceeding.

2. This grant of exception does not preclude the Agency
from exercising its authority to require as a permit condition a)
e CSO monitoring program sufficient to assess compliance with

69-432




this exception and any other Board regulations; including Section
306.305(c); and b) other controls if needed for compliance,
including compliance with water quality standards.

3. This grant of exception is not to be construed as
affecting the enforceability of any provisions of this exception,
other Board regulations, or the Act.

4. Within forty-five days of the date of this Order, .the
City shall execute a Certification of Acceptance and Agreement to
be bound to all terms and conditions of the exception granted.
The Certification shall be submitted to the Agency at 2200
Churchill Road, Springfield, Illinois, 62706. The forty-five day
period shall be held in abeyance during any period that this
matter is being appealed. The form of said Certification shall
be as follows: ; .

CERTIFICATION

I, (We)' ............................................ . having read the
Order of the ITlinois Pollution Control Board, in PCB 85-214,
dated May 9, 1986, understand and accept the said Order,
realizing that such acceptance renders all terms and conditions
thereto binding and enforceable.

................................................

................................................

................................................

................................................

IT IS SO ORDERED.
Board Members Joan Anderson and Jacob D. Dumelle concurred.

I, Dorothy M. Gunn, Clerk of the Illinois Pollution Control

Board, hereby certify th?§ the above Opinion and Order was
gdopted on the - -irveervere 7o ﬂ ............ day of ....7;.’}@1)...' 1986,
by a vote of --.--- ’7.—-(’) ..... N d

Porothy M. Gann, Clerk i
Iilinois Pollution Control Board

69-433










A\ 4
ALY
A

PRELIMINARY
ENGINEERING REPORT

for
THE UPGRADE OF
THE ROCK ISLAND WASTEWATER
TREATMENT PLANT

December 1997

by
James E. Huff, P.E.

HUFF & HUFF, INC.,
ENVIRONMENTAL CONSULTANTS
LaGRANGE, ILLINOIS




'G

T)_;BLE OF CONTENTS
Page
1. BITRODUCTION ... ittitiaraetoiaaenessanssssareastanasssaiernasssnnns 1
2. EXISTING CAPACITY ANALYSIS ..ottt ittt aanenr e snanas 3
2.1 Gt ChamMber . ...vvnvrtvneeeantosnnsaresannssosssnsssesasensssssanas 3
2.2 Primary Sedimentation .......... e e eeeeeaneeer et 3
T 23 Aeration TanKs .. ..iv.iniiiieiiiii i i i s 4
2.4 Secondary Clarifiers .......cuveinervenierarannosreriiitesiiriniiennnns 4
2.5 Sludge Digestion Capacity .......ovvuieentnireniineintriisiiitiiiasaes 4
3. PROPOSED UPGRADING .....c00titneinnniirnrnrriaariianansiiiianninnenaes 6
3.1 Additional Secondary Clarifier .........coovviviiiviiiiiiiiiiiiiiiiies 6
3.2 Primary Sedimeniation Modifications ...........ccoiiiiiiiiiiiiiiiiiiiae 7
3.3 Sludge Digestion ... .ovvevnieiiiriiiiiiiiiiiiii i i i i 7
4, PRELIMINARY COSTESTIMATE .. ..o viitiiviinnreiinieirinantoiinnnnnerias 9
LIST OF FIGURES
FIGURE1l; ROCK ISLAND EXISTING WASTEWATER TREATMENT PLANT
SCHEMATIC .ottt it ieraineeeas 2
LIST OF TABLES
TABLE 1:  WASTEWATER TREATMENT UPGRADE COSTESTIMATE ........... S
LIST OF APPENDICES

APPENDIX A: SUPPORTING CALCULATIONS
APPENDIX B: PROPOSED SITE LAYOUT DRAWING




1. INTRODUCTION

The City of Rock Island's Wastewater Treatment Plant was last upgraded in the early 1970's. The
treatment plant was designed to process 8.0 MGD on average, with a peak flow of 16.0 MGD. The
freatment process includes grit removal, primary sedimentation, activated sludge, and seasonal
disinfection. Secondary sludge is currently wasted to the primary sedimentation basins. Sludge is
processed through two anaerobic sludge digesters, then dewatered on sand drying beds or a new belt
filter press. Excess flows, not processed through the treatment plant, are pumped around the plant
and combine with the treatment plant effluent prior to discharge into the Mississippi River. Figure

1 is a simplified flow schematic of the treatment process.

Duiing wet weather events, sludge wash out from the secondary clarifiers has been experienced. To
minimize this sludge wash out, the City has historically limited the flow through the plant to levels
below the design maximum flow (DMF) of 16 MGD. In essence, the plant is not currently capable

of processing 16 MGD without significant sludge washouts from the secondary clarifiers.

Huff & Huff, Inc. was retained by Rock Island to review the design capacity of each unit operation.
From this evaluation, several significant upgrades/modifications are proposed herein. In addition,

a preliminary cost estimate is provided to serve as the basis for proceeding with upgrading the plant,



l,tlll.!..! : . va.u.t_..gu?lor »
iy = . — -

P P - - -

P—

T3 Bavi POUNTIV 'Y
i )
3N AFawmiOw

Ts

B3isuvIo
Mivanodss

P S BOGAYS OFIVALWY a“\
e
] ama
- [ " ° . M . - Sy A¥ag weas
. - -1, DMMQVIR gung m .QO.Y. - —t-( .
omee INISYe [ 5 G.th: . W winyy
' " ¢ e °
Pl _I. < “A—“ h
. -1 . < r g < ) " .'Olf \ ts
- ONNLLAS - € [ X wisw ey ﬁ < } Ly e ey
¢ YINNVID L9 . v
2 S rE e
. AMavwniyd  be L e . : : o M A
A : \.Ur : Ve WG Q3Lwasse Qave ~ .
s v, .
o ~— § Avuweg 1eswman b
< ‘e + "@mé.v&
Te ‘e NZAI 320 ueLTPDq . - =9
. e wve " oses S190u3vNy dieey3vny . w2 2ues A .
‘ / - . o TBOLAMNI > e uf‘.x e
N V4 \ - \ . . 1 . . TeoLImuLe < % _AN3Mgex /
—~ . e, ‘ .. L

9
s r
s
ﬁﬂ'*



2. EXISTING CAPACITY ANALYSIS

As the existing treatment plant was designed in 197C, the engineers likely used the "Recommended
Standards for Sewage Works® by the Great Lakes - Upper Mississippi River Board of State Sanitary
Engineers, or "Ten - States Standards,” as it is referred to in the industry. As no change ir: the
existing Design Average Flow (DAF) or Design Maximum Flow (DMF) is proposed, the Ten-States
Standards is the appropriate guide for checking capacities. It should be noted that the 1978 Edition
is utilized herein versus the 1968 Edition, which was most likely utilized during the actual design.
The capacity of the existing unit operations under the lllinois Recommended Standords for Sewage
Works (1980), are also included, where they differ. The supporting calculations are included in
Appendix A,

2.1 Qrit Chamber

Two-3 foot wids grit chambers arc included at the head of the plant, At 16 MGD, the depth in each
grit chamber was calculated to be 4.1 f, versus a maximum depth of the chambers of 6.5 ft. Based
on this comparison, the grit chambers should function properly at flows up to 16 MGD.

2.2 Prmary Sedimentation

Rock Island’s plant includes 4 - 2 train primary sedimenta:ion basins, having a total surface area of
12,580 sq fi. When pumping waste activated siudge back to the primaries, generally lower surface
overflow rates should be utilized. Ten-States Standards specifies surface ovesflow rates of 1000
gpd/sq ft at the DAF and 1500 gpd/ sq fi at the peak hourly rate. Thus, at 1500 gpd/sq fi, the
primarics can theoretically handle 18.9 MGD, which is adequate.

Recognizing problems when waste activated sludge is retummed to the primarics;, the Illinois
Recommended standards limits surface overflow rates to 1000 gpd/sq fi in this situation. This

recognition would effectively limit the peak flow rate 1o 12.85 MGD. However, if the waste




activated sludge was not directed back to all of the primaries, the surface overflow rate of 1,240
god/sq ft wonld be acceptable under the Illinois Recommended Standards.

In sununary, the primaries were adequately sized in 1970; however, the primaries can 2xpect high
solids carry&'et near peak flows so long as the waste activated sludge is pumped to ail of the
primaries,

Sorrermer F

2.3 AsnationYanks

The seration basins contain 2.67 million gallons of capacity. The design crganic loading of 13,344
los BOD /day yields an crganic loading of 37 pounds BODy/1000 cu f/day, which is below the
recornmended maximum limit of 50 lbs BOD/1000 cu f/day. Thus, these aeration basins have
sufficient capacity for treating sewage up o the design flow rates.

The treaument plant has 2 - 80 fl dizmeter clarifiers, providing a tolal surface area of 10,048 sq fi.
Ten States Standards recommends 1200 gpd/sq fi at the peak haurly rate. This equates to a design
maximum m!:evqf 12.0 MGD, which is faf short of the 16.0 MGD DMF M d

In summary, the s«condary clarifiers are not capable of processing 16 MGD, and it is casy to
understand why solids wash out occurs at higher flow rates.

2.5 Sludge Digestion Copasity

The two anaerobic digesters, operated in parallel, have a total capacity of 102,430 cu ft. Loading

to the anaerobic digesters is a function of the degree of mixing, with Ten States Standards

'/ The current design was based upon 800 gpd/sq ft; however, the Design Average Flow
of 8 MGD was utilized instead of the Design Maximum Fiow.

4



recommending a loading of 40 lbs of V5371000 cu f/day for maderately mixed to 80 1bs VSS/1000
cu fuday for compleiely mixed systems.

Rock Island’s digesters are not equipped with gas or mechanical mixers, relying on recirculation
pumping. While the injection point for the recirenlation sludge is varied during the day, every other
day the mixing is switched 10 the other digester. Thus, Rock Island's operation can be characterized
as moderately mixed, and is capable of handling approximately 49 Ibs VSS/1000 cu vday ( 4100
Ibs VSS/day total) or slightly more.

The current sludge generation rate at Rock lsland is estimated at approximately 10,000 Ibs VSS/day.
Thus, the mmggbjggismm are curently operating at loadings over 2 times recommended levels. f’}\

e
S i

i

Y



3. FROPOSED UPGRADING

Based upon 2 review of the actual capacitics of the existing unit operations, several additions and
modifications are proposed herein to improve the overall operation. Appeadix B contains a site
layout of the treatment plant depicting the proposed upgradings.

3.1 Additional Sezondary Clarifier

Space limitations at the Rock Island Treatment Plant are significant. There is room to add one-65
fi diameter szcondary clarifier adjacent of the present two clarifiers. This would increase the total
surface of the secondary clasifiers 1o 13,364 sq fi. Under Ten Siates Standards, a surface overflow
rate of 1200 gpd/sq fi is acceptable, which equates to 16.0 MGD of capacity. Under the Illinois
Recommended Standards, the peak rated capacity would be 13.3 MGD. However, flows above 13.3
MGD are typically of short duration at this treatment plant, so operating at surface overflow ratas
above 1000 gpd/sq ft for shon petiods of time is not expected to creaie any compliance issues.

The flow for the new clarifier will be ebtzined aqually from both aeration basins through stop gates
in the overflow channels. Two 2d-inch lines (one from each acration basin) will run past both
existing clarifiers, before combining into a single 30-inch line. Due to serous space constraints
these 24-inch lines will be set en top of the existing 36-inch lines.

Wastage from the clarifiers will be iimited to just the new clarifier. The other two clarifiers will
retum shudge 1o the two acration basins without any modifications {except no sludge wastage). A
new pump house with retum sludge pumps will be construscied. Retum siudge from the new clarifier
will be directed into the existing influent line to the acration basins, from the primarices,

A solenoid valve on a sludge wastage line wili opened cvery hour for a preset (but adjus(ablc) time
period, sending sludge to thickening. Three retum sludge pumps are proposed: one backup, one
constant speed, and one on a variable drive. The variable drive pump would be adjusted up or down
based upon the sludge blanket depth in the new clarifier.

6




kd

Cursently waste activated sludge is sent info all cight primary sedimentation bays. With the new
sludge wastage line described above, 100 percent of the waste activaied sludge would be direcied
to the furchest west primary sedimentation bay only. This bay would not reccive any primary flow
undl the in?~t fow reaches 14.4 MOD. At flows above 14.4 MGD, existing valves on the inlet to
this bay would be mapuwilly opened. (he opening between the two bays in the western most primary
would be redured to minimize cross flows beiween basins,

As sedimentation 3s a function of the surface overflow rate, the sludge level in the basin is

theoretically not relevant. Assuming the flow ip the sludge thickening pramary is limited to 1000
gpd/eq fi due to the secondary sludge, this hasar would handle.

1000 1,606 sy fit
q fi = 1.6 MGD

The remaining five would have the following surface overflow rates at peak flow:

16mgd - 1.6 n_xgdl
!n.mmn =420 gpd/sq ft

From Appendix E of the Illinols Design Standards, this would yield approximately 28 percent
removal of BOD; across the primeries.

3.3 Sludge Rigestion

As noted in the previous section, the cuurent anaerobic digesters are overloaded. A new aerobic
digester primarily for the waste sctivated sludge is proposed,



.J

The aerobic digester would be miangularly shaped and located, south of the new 65-fi diameter
clarifier. The digester would have 36,000 cu ft of capacity, plus a 3,000 cu R thickener/supematant
decant chamber. Assuming all of the wastc activated sludéc were directed to the acrobic digester,
e loading would be 63 pounds of VSS/day/1000 cu fi. lllinois Recommended Standards for
Sewage Works (1980) specifies loading less than €0 pounds of VS$S/day/1000 cu ft. Note that the
proposed aerobic digester is as Jarge as can be built on the available lax;d.

Sludge wastage to the aerobic digester would be with the existing sludge pumps from the primaries.
When drawing off sludge from the primary bay utilized for thickening the waste activated sludge,
a simple valving change would be necessary. This flexibility would allow the operator to direct
sludye t either an anaerobic digester or an acrobic digester from each sedimentation vay. Sludge
from the aerobic digester will be directed back to the sludge pumps for agplication to the sludge
drying beds or the belt filier press.



) 4

4. PRELIMINARY COST ESTIMATE

Tavle 4-1 presents the preliminary costs for the proposed upgrading. The secondary clarifier is
$400,000, including the piping and pumps. Modification of the primary

projected at approximately
asrobic digester at

sedimeniation bay to a sludge thickener is estimated at only $15,000, and the

$217,000. With permitting, engincering and contingency, the budget cost is $822,000 for upgrading